
 

 
 

TABLE OF CONTENTS 
 

April 9, 2003                                          Volume 27  Issue 7 
Application Codes and Permit Descriptions Pg.  2 
General Application Milestone Codes  
Specific Decision Application Codes 
Permit Descriptions 
 
General Information  Pg. 3 
DEP Public Notices, Hearings and Events of Interest  Pg. 4 - 22 
 
Environmental Impact Statement and Assessments (EIS and EA) Pg. 23 - 24 
 
Permit Applications Filed or Acted Upon: 
 
Land Use Regulation Program   
CAFRA Permit Application Pg. 25 - 28, 49  
Coastal Wetlands Pg. 28 
Flood Hazard Area Pg. 28 - 31 
Freshwater Wetlands Pg. 31 – 44, 49 
Waterfront Development Pg. 44 – 49 
Stream Encroachment Application Pg. 49 
[...]
The landfill is in "detection monitoring" status.  Ciba also monitors a stormwater 
basin that collects runoff from the landfill.  Ciba has submitted an approved 
Ground Water Protection Program (GWPP) plan to the Department's Bureau of 
Nonpoint Pollution Control and is required to perform monitoring activities as 
stated in the plan.  The remedial activities at the facility are under the oversight 
of the Site Remediation Program and are not included in this permit. 

 
Lertch SLF 
 
 
NJPDES Permit No. 
NJ0056570 
 
Ground Water 

 
5115 Belmar Blvd. 
Wall Twp., NJ 
 
Monmouth County 

 
Judy Majoras 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

 
NJPDES-DGW Permit NJ0056570 is being renewed to monitor for detection of 
possible discharges to the ground water from the facility's landfill.  Lertch 
Sanitary Landfill is a 23-acre site that contains a landfill which accepts 
construction debris from a wrecking company which is also operated onsite by 
the permittee.  Aluminum, steel, etc., are sorted in separate areas and concrete is 
crushed onsite for recycling.  Other materials that are collected are also recycled.  
In addition to the materials that are recycled, there are several areas of landfilled 
construction debris at the facility.  The landfill is unlined. 

 
Allamuchy 
Elementary School 
 
NJPDES Permit No. 
NJ0108481 
 
Ground Water 

 
Johnsonburg Road 
Allamuchy Twp., NJ 
 
Warren County 

 
Ron Bannister 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

 
This is a renewal permit for an existing elementary school, with a maximum 
student population of 450 students. The school includes boys bathrooms, girls 
bathrooms, teacher's mens and womens rooms, janitor closet, kitchen/cafeteria, 
and a science lab room. An on-site wastewater t reatment plant manages all the 
sanitary wastewater flows generated by the facility. 
 
The wastewater treatment system is designed to provide treatment to meet 
ground water quality standards for nitrogen and pH prior to discharge to the 
10,000 sq. ft. disposal area.  Treatment provided by the unsaturated soils beneath 
the disposal area is utilized to achieve the Ground Water Quality Standard 
(GWQS) for fecal coliform bacteria.  Three (3) ground water monitoring wells 
are sampled quarterly to determine compliance with the GWQS for fecal 
coliform bacteria.  Flow from the facility is limited to 4,500 gallons per day 
(gpd).  All residuals generated by the treatment and disposal system will be 
managed at an approved residuals management facility. 



 

 

 
 
 
 

 
Atlantic Wood 
Industries Inc 
 
NJPDES Permit No. 
NJ0104752 
 
Storm Water 

 
P.O. Box 507 
Hainesport Twp., NJ 
 
Burlington County 

 
Sheri Shifren 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
North Branch of Rancocas Creek 
 
FW2-NT 
 
02040202040 

 
The Department intends to renew the New Jersey Pollutant Discharge 
Elimination System (NJPDES) Stormwater Discharge to surface water permit 
for Atlantic Wood Industries Inc.  Atlantic Wood Industries Inc. is involved in 
wood preserving activities under the Standard Industrial Classification (SIC) 
2491.  The existing permit regulates stormwater discharges to the North Branch 
of Rancocas Creek through outfall DSN001, classified as FW2-NT. 

 
Central Regional 
High School 
 
NJPDES Permit No. 
NJ0062642 
 
Ground Water 

 
Bayville 
Berkeley Twp., NJ 
 
Ocean County 

 
Keith Howell 
 
 
Bureau of Nonpoint 
Pollution Control 
 
(609) 633-7021 

 
II-A 
 

 
The Department is renewing a New Jersey Pollutant Discharge Elimination 
System - Discharge to Ground Water (NJPDES-DGW) Permit for Central 
Regional High School and Middle School. The high school has an occupancy of 
1,745 students and faculty and is equipped with showers and a cafeteria which 
serves both the high school and middle school.  The middle school has an 
occupancy of 930 students and faculty and is equipped with showers.  
 
The discharge from the Middle and High School is primary treated wastewater 
which is directed to two (2) subsurface disposal fields. Utilizing actual flow data 
generated by the facility between July 1999 through October 2000, the average 
daily flow was calculated to be 5 gpd/person. Utilizing a safety factor of 1.5, the 
final flow value per person is 7.5 gpd. The High School will have a maximum 
occupancy of 1,745 students and faculty with a total design flow of 13,088 gpd. 
The Middle School will have a maximum occupancy of 930 students and faculty 
with a total design flow of 6,975 gpd. 
 
Disposal Field #1 has a maximum design capacity of 12,500 gpd. This system 
serves half the flow from the High School (6,544)gpd). Disposal Field #2 has a 
maximum design capacity of 25,000 gpd. This second system will serve the 
other half of the flow from the High School  
(6,544 gpd) and the entire flow from the Middle School (6,975 gpd) for a total 
flow of 13,519 gpd. 
 
Sludge generated is removed on a periodic basis and managed at an approved 
residuals management site. 

 
Belvidere Area 
W.W.T.F. 
 
NJPDES Permit No. 
NJ0035114 
 
DSW Minor 

 
1000 Foul Rift Road 
Belvidere, NJ  07823 
 
Warren County 

 
Jason Lonardo 
 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869 

 
Delaware River 
 
Zone 1D 
 
02040105110020 

 
This permit action is for a major modification of a NJPDES permit to discharge 
an average of 0.5 million gallons per day (MGD) of treated domestic 
wastewater.  
 
This modification proposes the following changes: 
 
1) Part III-A, Table III-A-1:  The extension of the final ammonia and CPO 

effluent limitation’s effective date from April 1, 2003 until June 1, 2004. 
 
2) Part IV-A, Section III:  The additional requirement for the permittee to 

submit quarterly progress reports outlining the steps taken towards 
compliance with the final ammonia and CPO effluent limitations.  

 



 

 

 
 
 
 

 
ACUA Howard F 
Haneman 
Environmental Park 
 
NJPDES Permit No. 
NJ0103691 
 
SIU 
 

 
6700 Delilah Road 
Egg Harbor Twp., NJ 
 
 
Atlantic County 

 
Nilesh Naik  
 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Atlantic County Utilities 
Authority's wastewater treatment 
plant (ACUA) 
 

 
Atlantic County Utilities Authority operates a sanitary landfill. The landfill has a 
double composite synthetic liner and leachate collection system. Approximately 
15,000 gallons per day of the leachate generated is stored in two 62,000 gallon 
equalization tanks. The leachate is pumped from the equalization tanks to 
Atlantic County Utilities Authority's wastewater treatment plant for treatment 
and disposal. 
 
A New Jersey Pollutant Discharge Elimination System/Significant Indirect User 
(NJPDES/SIU) permit was issued on May 31, 1995 for the said discharge. The 
current permit has a daily maximum flow limitation of 75,000 gallons per day. 
Due to unforeseen weather conditions and equipment failure, the landfill is 
facing overflowing of untreated leachate to the groundwater. Hence, the 
Department, with consent of the wastewater treatment plant, is issuing an 
emergency permit which will allow the permittee to discharge up to 125,000 
gallons per day. The emergency permit will expire 180 days from the effective 
date of the emergency permit. The rest of the permit limitations and conditions 
will remain unchanged.  
 
Comment period ends 30 days after publication in the Atlantic City Press. 

 
Siegfried USA Inc. 
 
 
NJPDES Permit No. 
NJ0103721 
 
SIU 
 
 
 

 
33 Industrial Park Rd.  
Pennsville, NJ   08070 
 
Salem County 

 
Gary Torres 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Pennsville Sewerage Authority  
Sewage Treatment Plant 
 
 

 
On March 13, 2003 at 68 FR 12266, EPA proposed to delete from the Federal 
Categorical Pretreatment Standard for the Pharmaceutical Point Source 
Category, 40 CFR 439, the limitations and monitoring requirements wit h regard 
to methyl Cellosolve.  The Department is proposing modification to permit  
NJ0103721 to likewise delete the limitations and monitoring requirements with 
regard to methyl Cellosolve incorporated into the existing permit. 
 
The facility is engaged in  Bulk Medicinal Manufacturing, SIC Code 2833, and is 
subject to Subpart C of 40 CFR 439.  Currently, an average of about 43,620 
gallons of process wastewater daily is discharged to the PSA through one 
outfall, DSN002L. The facility sometimes uses cyanide as a reagent, in which 
instances the wastewater is treated in place to remove cyanide, and is analyzed 
for cyanide after treatment but prior to discharge.  The measurement location for 
cyanide inside the plant is known as DSN004L.  Wastewater from DSN004L 
and other plant locations combines and flows into a pretreatment system where 
it undergoes neutralization, biological treatment, flocculation, sedimentation, 
sand filtration and, when necessary, carbon adsorption. Domestic wastewater, 
stormwater from storage areas, demineralizer backwash and non-contact cooling 
water and boiler blowdown (about 40,914 gallons daily) combine with treated 
wastewater, which is then pumped to PSA via outfall DSN002L.  Monitoring is 
at the pump station sump to which all these wast estreams flow. 
 
Only the changes being proposed in this draft document are open to comment. 
All  conditions of the existing permit remain in full effect. The comment period 
ends 30 days after publication in Today's Sunbeam  newspaper.  



 

 

 
 
 
 

 
Pfizer, Inc. 
 
 
NJPDES Permit No. 
NJ0103713 
 
SIU 
 
 
 

 
100 Jefferson Rd. 
Parsippany, NJ 07054 

 
Morris  County 

 
Gary Torres 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
Parsippany-Troy Hills Sewerage 
Utility   Sewage Treatment Plant 
(PTHSU) 

 
This application is for a Major Modification of an existing  NJPDES permit to 
discharge  industrial wastewater.  The facility is engaged in manufacture of 
pharmaceutical, cosmetic and health care items, SIC Codes 2834 and 2844.  
Currently, an average of about 14,100 gallons daily of process wastewater 
pretreated by chemical addition and dissolved air flotation, and about 10,200 
gallons daily of sanitary sewage, is discharged to PTHSU through one discharge 
location designated 002L. Process wastewater is monitored at the discharge 
from the pretreatment system (called discharge location 003L) prior to 
combination with sanitary wastewater. Except for intermittent discharges from 
battery charging area neutralization and an oil-water separator receiving 
wastewater from fork truck cleaning (a combined total of less than 100 gallons 
any one day), process wastewater was entirely subject to 40 CFR 439, the 
Federal Categorical Pretreatment Standards for the Pharmaceutical 
Manufacturing Point Source Category.  
 

The permittee is proposing a plant expansion and discharge of additional 
wastewater to PTHSU.  The existing and proposed flows through discharge 
location point 002L would increase to a monthly average of about 70,865 
gallons daily, of which about 10,200 gallons daily would be sanitary sewage, 
about 14,100 gallons daily would be non-contact cooling and utility 
wastewaters, about 4,000 gallons daily would be from cafeteria operations, and 
about 42,565 gallons daily would be process wastewater.  All of the process 
wastewater (pretreated by equalization, pH adjustment, chemical precipitation, 
coagulation/flocculation, and dissolved air floatation),  plus the cafeteria  
wastewater, and 9,600 gallons daily of non-contact cooling and utility 
wastewaters, would flow through discharge location point 003L.  A second 
equalization process (and possibly other treatment) is expected to be added 
upstream of discharge location point 003L in 2004, and some or all dilute flows 
entering the dissolved air floatation operation may be rerouted to this second 
equalization process, consistent with improving efficiency of the dissolved air 
floatation operation and overall pretreatment process. 
 

In order to address this plants expansion, the Department is proposing to (1) 
increase the permit limitations for flow at 003L from a monthly average of  0.07 
MGD to 0.0793 MGD and from a daily maximum of  0.1 MGD to 0.2314 MGD; 
and (2) reduce the allowable concentrations of organic chemicals at 003L to 
compensate for the proposed mixture with  wastewaters not subject to 40 CFR 
439. The Department also proposes to remove monitoring requirements for 
cyanide and zinc at  002L, because historical data indicate that concentration of 
these pollutants are less than 0.2% of the concentrations which - - if present 
simultaneously in all industrial wastewater discharged to PTHSU - - would 
hypothetically prevent existing residuals management practices.  Only the 
permit conditions proposed to be modified are open for comment.  All pre-
existing permit conditions continue in effect and are not proposed to be modified 
unless noted in this paragraph. 
 

Comment period ends 30 days after publication in the  Morristown Daily Record   
newspaper.  



 

 

 
 
 
 

 
Florham Park STP 
 
 
NJPDES Permit No. 
NJ0025518 
 
DSW Major 

 
31 Vreeland Road 
Florham Park, NJ, 07932 
 
Morris County 

 
Teresa Guloy 
 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869  

 
Passaic River 
 
Classification: FW2-NT 
 
HUC 11: 02030103010 

 
This application is for a modification of a NJPDES permit to discharge an 
average of 1.4 MGD of  treated, domestic  wastewater.  
 
The permit modification revises the water quality based Chlorine Produced 
Oxidants effluent limit and removes the enterococci monitoring requirement. 
  

 
Woodcliff STP 
 
 
NJPDES Permit No. 
NJ0029084 
 
DSW Major 

 
7117 Ruver RD 
North Bergen, NJ  07047 
 
Hudson County 

 
Jeff Thein 
 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869  

 
Hudson River 
 
SE-2 
 
02030101170 

 
This application is for a renewal of a NJPDES permit to discharge an average of 
2.91 MGD of treated sanitary wastewater.  
 
 

 
Hudson Generating 
Station 
 
NJPDES Permit No. 
NJ0000647 
 
DSW Major 

 
Duffield & Van Keuren Aves 
Jersey City, NJ 07306 
 
Hudson County 

 
Jeff Thein 
 
 
Bureau of Point 
Source Permitting 
Region 1 
 
(609) 633-3869  

 
Hackensack River 
 
SE-3 
 
02030103180 

 
This application is for a  renewal of a NJPDES permit to discharge an average of 
491 MGD of untreated non-contact cooling wastewater.  
 

 
Burlington County 
Co-Composting 
Facility 
 
NJPDES Permit No. 
NJ0082741 
 
Residuals Permit 
(Category V) 

 
800 Co -Co Lane 
Florence, NJ 08518 
 
 
Burlington County 

 
Mark Davis 
 
 
 
Bureau of Pretreatment 
and Residuals 
 
(609) 633-3823 

 
N/A 
 

 
The permittee has applied to the State of New Jersey to obtain authorization to 
continue to operate an existing fifty-five dry metric ton per day enclo sed, 
forced-air, agitated bed, aerobic, co-composting facility and to continue to 
distribute the resultant marketable residual product.  The NJDEP intends to 
renew this permit in accordance with the New Jersey Pollutant Discharge 
Elimination System regulations N.J.A.C. 7:14A, and by the authority of the 
Water Pollution Control Act, N.J.S.A. 58:10A-1 et seq. 
 
 

 
City of Vineland 
Water Dept. 
 
NJPDES Permit No. 
NJ0136611 
 
SIU 
 

 
936 W. Magnolia Rd 
Vineland, NJ 08360 
 
Cumberland County 

 
Nilesh Naik  
 
 
Bureau of P retreatment 
and Residuals 
 
(609) 633-3823 

 
Landis Sewerage Authority's 
wastewater treatment plant (LSA) 
 

 
The applicant is a potable water provider. The applicant has installed a radium 
removal system to treat naturally occurring radium contamination in the public 
water supply. Approximately 16,560 gallons of wastewater is generated in a 
typical regeneration cycle (every 32 hours). The applicant has installed a 20,000 
gallon storage tank to control the rate of discharge. The applicant has only been 
permitted to discharge if the upstream flow in the public sewer is sufficient such 